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FIGURE 2-2 — TYPICAL OIL FILTER - EXPLODED VIEW
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FIGURE 2-2 — TYPICAL OIL FILTER - EXPLODED VIEW
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FIGURE 2-3 — OIL PAN - EXPLODED VIEW

EE¥ PART NAME GROUP EEY PART NAME
* 1 Gasket, End......:.: aParatalaratetein el min aln 2.400 5 Beolt with L/W, Mounting....... PRI
2 Pump, Od1...... .0 cnsannrannran 2,200 6 Gasket, Drain Plug...... i cvvuuuuns
O IS e Antons 08 an S BT T 2,400 7 Plug, Drain........oscecennsananns
4 Gagket, Side..........cccvcciacusnaa 2.400
1 H 3 L]

FIGURE 2-4 — OIL PRESSURE RELIEF YVALVE - EXPLODED VIEW

KEY PART NAME GROTP EEY PART NAME
1 R S e B T e e I R 2.410 4 Gasketb.....ievienvenae EEEREEE R
P R R T T o ORI £ o x5 3 £ P P AL 2.410 B Pl . ccrsssnr v i e
F Yl O T I SR 4 e e B O S R 2.410
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BODY STYLES
FIGURE PART E. 2 &
GROUP, PART MAME and DESCRIPTION MODELS wlelZlelS
MLUMEER MUMBER ElEI8|el =
=|lul=z]|5]&
1fz|2]s5]e
2.200 - OIL PUMP
1-1-94| Pump (less Float).......... e Vefefal ie o al=(a]atatataTs vea | 200240 A1l i 1] 1| 1 1
Stud, 3/8"-16 x 1 5 1 U e R R, .. | 201966 All i 1 1} 1 1
Lockwasher, 3/8" Med. .. ... ..cccvvmannnsssss 192 | All il 1) 1f 1L 1
Nut, 3/8"=16 HE.......ovuresscnansnnnrns alale 204 | ALl 11 1| 1] 1] 1
Bushing (in Block).......cevu-u.- o O e O 200242 | AL1L il 1| 1| 1] 1
2.205 - QOIL PUMP BODY
2-.1=6| Body (incl. Bushing)...... oo nranarsesnan 200243 | A1l 1| 1] 1} 1} 1
Z2-1-5| Bushing. .. ... .cs-ractannnaraes Sy O PO 8 e A 200244 | A1l 1] 1] 11 1} 1
——
2,210 - OIL PUMP DRIVE SHAFT
2.1-3 | Shaft (incl. Gear at Camshaft)............... 203185 | All 1] 1] 1] 1| 1
2_1-10| Gear (at Pump).....ccvcvvscsanannnrnnnnns eeaa | 200247 | A1 1] 1] 1] 1] 1
214 Eey, 1/8" x 1/2" Woodruff No. 3......... ... | 200250 | A1l 1] 13 1] 1
2.1-1| Gear (at Camshaft)............. 5 et aiatataltatatataly 200248 [ A1l il 1) 1} 1] 1
2.1-2 Pin, 3/16" x 15/16"........ LT L R R o T e Ch o 200249 | All 1 11 1] 1| 1
2,215 - OIL PUMP IDLER GEAR SHAFT .
2.1-T| Shaft. ........ e e e e LA ML Oy 200246 | A1l i 1 1} 1
2.1-9| Gear.......... T o e L TR e ar e Ty .... | 200251 | A11 1l 1lzz] 2
2.230 - OIL PUMP COVER
2-.1-11 )| Cover....... TR I o T A T ot alal i mim WL daly e iTetxlzlale]e]= 200252 | All 1] 1| 1] 1} 1
2-1-14 Bolt, 1/4"=20 x 3/4" Hx, Hd......... A e 528 | A1l G| 6| 6] B| B
2=l=15 Lockwasher, 1/4" Med...... T e e Lt aye fate 190 | A1l 6| 6| 6] &| 6
2_1-B| Gasket........... L e aTe e [ q] =t =t alataers b .. | 200253 | A1l i 1§ 1) 1] 1
2.235 - OIL PUMP FLOAT
2-1=12 | "Floato"...... e A T R ey b ees | 200254 | A1L 1] 1) 1] 1| 1
2-1-13 Cotter Pip, 1/8" = 1 174" . .. v unnnnns fala 199 | A1l i 1| 1] 1} 1
2.300 - QIL FILTER
1-1-10 | Filter (inecl. Mtg. Bracket and Strap)........ 200255 | A1l 1| 1] 1| 1] 1
2. 2.3 Stud, 3/8"-16 = 1 B L weree. | 200257 | ALY 21 2| 2| 2] 2
2-2-4 Lockwasher, 3/8" Med...........cciiivnisiss 192 | A1l 2 2 2| 2] 2
2.2-5 Hut, 3/8"=16 HX....conunnnnsnss al=t]nlalaimlalats in 204 | All 2| 21 2| 2 2
2.2.14 | Drain Plug, 178" Pipe Hx. Hd...... . ..ouuuuns 236 | All 11 1] 1§ 1) 1
2.9_16 | Element (incl. Cover Gasket)........... Ao 200136 | A1l 1| 1] 11 1|1
2.2.18 | Cover....... o e TR T B L Sy IR ian atwin e 200150 | A11 1] 1] 1| 1| 1
2=2=1T7 Gasket...... B CE P S R aiatmemlmte mle ulnlmliand] pial 200166 | A1l 1] 1] 1111
2=2=12 | Bracket........- T O T R aTalelz(elate fat=ielyuyalnls . | 200167 | A1l ) 1] 1] 1} 1
22T | Strap.......auv. o0 e S T e e e o . | 200168 | A11 =l 2] 2) 2] 2
2-2-11 Bolt, 1/4"-20 x 3/4" Fil. Hd. R ey Py 234 | All 1 1] 11°1) 1
2-2-10 Lockwasher, 1/4" Med............ e ialale 1 elatalalote 190 | A1l 1| 1| 1) 1] 1
2=2-8 Mut, 1/4"=20 80...vererrsrnrrnnanrss aire s v 235 | A1l 1| 1] 1|1] 1
2.315 - OIL FILTER INLET TUBE
2.2.2 | Tube (incl. Nuts)........cccus alsiniwim = winladaralalake .. | 200241 | ALL 1]1/1{1)1
2=l Elbow (at Filter).....ae..0s IR LR 202123 | All 1{1[1]1]1
21




BOOY TYLES
FIGURE PART ug. E "
ROUP, PART MAME d DESCRIPTION MODELS “lzlalel S
MUMBER SR 2 Wi NUMBER 1HEIHE:
- (¥ = = -
1 =2 3 5 &
9.315 - OIL FILTER INLET TUBE (Cont’d)
2B Elbow (at BlocK).....::- T Pl faaTalla s a b ke w5 = 202124 | All 1 1§ 1} 1] 1
Nut, 7/16"-24 Hx. x 1/4" Imr F1l. Tube... 202143 | All 2] 21 2] 2] 2
2.316 - OIL FILTER OUTLET TUBE
2-2-8| Tube (incl. HULE) . . veueecrorsornnnrmnarsesans 200252 | All il 1| 1| 1] 1
2.2.13 Connector (at Filter)........c.ocuau.ons 202125 [ A1l 1] 1| 1| 1f 1
2.2-1 Elbow (at Bloek) 7/16"-24 x 1/8" Pipe x gu°
x 174" Inv. Fl, Tube......ccconannnnnnnns 202123 | A1l 1| 2 1) 1| 1
Nut 7/16"-24 Hx., x 1/4" Inv., Fl. Tube....... 202143 | A1l 21 2| 2 2] 2
'2.400 - OIL PAN
Bo3—3 | PAD. .. .. 6t sesnnssnnummnvsnbatsbrannannsansss 201961 | All 1] 1) 1] 1] 1
2-3-5 Bolt with L/%, 5/16"-18 x 3/4" Hx. Hd...... 200353 | All 18|18|18| 18|18
2-3-7 | Plug, Drain, b S - T - - 200268 | A1l i 11 1) 1] 1
2.3-6| Gasket, Draln PIUR.. ... - ctasentannnrsnnnsscrm 200269 | A1l i 1| 1| 1| 1
Pod-d| Gasket, Side. ... .. ..o st e s 200266 | A1l al & 21 21 2
2=3=1| Gasket, End..:::vcaavunnnanns P, e s P . | 200267 | All 2| 2] 2 2y 2
60-5 1| Gasket Set, 011 Pan........cccvuvvsrcrannsnnns 204505 | A1l 1 1| 1§ 1| 1
2.405 - OIL RETURN TUBE (VALVE CHAMBER TO
PAN)
Tube., ... e ot ha mid S lrarts = mimialie o wm e 6 201962 | A1l 1] 1} 1} 1| 1
Stud, 1/4"-20 x I e 4 diaie s wpm i ay e 201964 | All 1| 1} 1) 1| 1
| Lockwasher, 1/4" Med............. ... la e [atetele 190 | A1l i1 1) 1] 1] 1
| Wut, 1/4"=20 HE....oovivarnnnnnnnrnanenrens 203 | All 1| 1| 1| 1] 1
B A P RSP e e A N At . | 201863 | A1l 1l 1] 1] 1] 1
! 2.410 - OIL PRESSURE RELIEF VALVE
b s O - 0 T . 200270 | A1l 1l 1) 1 1| 1
2=4-2 | Spring...... T W' s 0 (a2 wlw | B =i i La o o 200271 | A1l 1 1 1| 1| 1
2-4.3 | Washer . A e E HoSaE e B S0 S HO ood b adBdn a0 200272 | A1l *® | *| ®| ¥| *
2451 PlaghEtt Rl g 200273 | A1l 1f 1| 1| 1| 1
2-4-4 | Gasket, Plug.........ccceceunnmnnrs: sisrsanan 202146 | A1l 1] 1} 1) 1| 1
2.41%2 - OIL FILLER TUBE
1-1-19 | TuBE.. .o v vvvs e nnnssves A SO B e OO A& O A 200258 | ALl 1) 1) 1] 1} 1
1-1-18 | CAP. .o v u v rsns: ain ahn i n mm m m e N S B Gk R e E R mim 200261 | ALL i 1| 1) 1] 1
| Breather (incl. Cap) (Heavy DUL¥).....ceucnnn 202862 | A1l 1] 1] 1] 1] 1
|
|
{ 2.415 - QIL DEPTH GAUGE (OR DIP STICK)
|
_]= 1-1-17 | Gauge..... U S 200262 | A1l il 1) 1| 1| 1
: L F T ToF ot AR et it o e R o o PR 200263 | A1l i 1| 1| 1f 1
1 Support........ A e O S B e T PR £ O 200264 | All 1] 1] 1| 1§ 1
2.420 - QILPRESSURE GAUGE-INSTRUMENT PANEL
. WOTE: SEE Group 19.122
v
i' * Ag required + For Component Parts See Group a60.2
£-
i -
i
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BODY STYLES
1
FIGURE D PART 2 E -
ROUP, PART NAME and DESCRIFTION MODELS | %]z |2 2
NUMBER A e  MUMBER T E
= |o|l=]5]2
1a2fa]s] s
2.425 - OIL PRESSURE GAUGE TUBE
Tube, Lewer (incl. Nuts} (L.H.D.)............ 200313 | 495,496 1l 1
Elbow, 3/8"-24 x 1/8" Pipe 80° x 3/16" Inv.
Fl. Tuble. ... ivociissininansssrnnossssnans 202126 | 495,496 1 1] *© -
Clip {(at Flywheel Housing)........ nfsfelafetafarels 200317 | 495,498 1l 1
Hut, 3/8"-24 Hx. x 316" Inv. F1. Tube..... 202142 | 495,496 2l 2
Hose, Intermediate (L.LH.D.).......c0iverrennn 200316 | 495,496 1 1
Tube, Upper (imel. Huts) (L.H.D.)...eeeernn.. 205256 | 495,496 il 2
Nut, 3/8"-24 Hx. x 316" Inv. F1. Tube..... 202142 | 495,496 2] 2
Clip (at Hand Brake Brkt.).......oeeeeennn. 206049 | 495,496 1] 1
Screw, 1/4"-28 x 1/2" Rd. Hd. S1........... 731 | 495,496 2141
Lockwasher, 1/4". ...+ incanavssnsanasnsnnnss 410 | 495,496 1| 1l
FHut, 1/4"-28 BX.....ivceceerrnsisnsnnssanns 261 | 495,496 1| 1 \
2.430 - OIL PRESSURE GAUGE-ENGINE UNIT
iy [T T U R 1P 1 e oo ST < S e S A 203505 | 491,492 1) 1} 2] 1| 1
T T o Ty LA i R N e A 203505 | 491,495 1
Screw, Terminal, No. 8-32 x 1/4" Rd, Hd. 51.. 210 | 491,492,495 1] 1§ 1| 1] 1
¥ Lockwasher, No. B Int. Tooth............ ... 273 | 491,492,485 1] 1] 1] &) 1
2.440 - OIL FRESSURE GAUGE TUBE-ENGINE
UNIT
1-1-130 | Tube (inecl. Nuts) .......... ,;..,“. teeeenaens | 203252 | 491,492 1 1) 1} 1| 1
Elbow({at Block) ...... i bsrerssasssesssasss | 202126 | 481,402 1| 1| 1| 1] 1
Nut, 3/8"-24 Hx., x 3/16" Inv, Fl., Tube..... | 202142 | 491 492 a2 2] 2] 22
Elbow and Bracket,....... ... iniiinnnnann 203251 | 491,492 1 1] 1] 1] 1
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